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2) W. Pirsca u K. Liicke: Arch. Eisenhiittenw.,
(1956) 1, p. 45.

NYNLIS
Jﬁ%qé‘z@ NP
(120) {EREBEOBRRABOICHT S

233N

BEt 3 /R0
(7Y *OWER X7 L—5 v ik BT 50
%M : s _
SN 1 L]
: OFl B P& Kf

~Study on the Yield-Point Elongation
- of Low—Carbon Steels.
(Study on the hardness and fluting sensitivity
of tinplate— 1) '
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Table 1. Chemical composition of samples (in wt%).
Marks| Steels | C | N |Ma| P | S |Cu  Ni | Cr | As | Sn | i sol.
A | Rimmed | 006 709077 046 ¥ 0-012 ‘ 0-029 | 0-10 | 0038 | 0+042 | 0°022 | 0016 | 001 | 0°000
B | Capped |0°09 | 00108 | 051 \0-011 io-ozo 008 | 0°027 | 0°022 | 07029 | 0%012 | 0*01 | 0001

Table 2. Annealing and aging conditions of samples.

Test No.l Steel ‘

Annealing and aging conditions.

t 650°C X 6h batch annealing

900°C X 4 4
720°C X 4 4
530°C X6 h batch annealing
580°Cxth # 4

— OO ONONULD W~

No.
No
No
No.

P
e L i o g e

oellvs}

450°C X0; 0*5; 1; 1°5; 5; 153
- 680°CX2m/mn continuous annealing
600, 680, 710, 760 810, 880°C X 4 m/mn continuous annealing
No. 9+350°C X60mn heating and slow cooling .
630°C X 48 s soak and water quenching and then 107!
10t 3X10%, 102, 10®mn aging at 150°C :

No. 3-+350°C X 150 mn heating and slow cooling
680°C X2 m/mn continuous annealing

”
”

100 mn shelf treatment with base cycle of

3x1071, 10°, 3X 10°,

s

1~7-250°C X 103 mn heating and slow cooling
. 1~5+1°2% skinpass and 25, 50,
. 4+1°29% skinpass and 10-%, 10°%
{~4-2°0% skinpass and 25, 50, 100°C X180 days aging

100°C X 180 day aging
10!, 10%, 10®*mn aging at 250°C
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Fig. 3, .Changes of tensile and yield stress,
vield-point elongation, Rockwell super-
ficial hardness and electric resistance
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Fig. 1. Relation between the maximum ’ : during aging at 150°C in the 680
variations of macroresidual stress °Cx48s  solutionized and water-
across th.e thickness and Rockwell ‘ quenched sample.
superificial hardness. (test No. 11)
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Table 3.

Effect of the internal and unpinning stress on the tensile and y1e1d stress

and Rockwell superficial hardness

Lattice strain around
solute atom, f(As)

Mean d1stance between

precipitates, £ (4d) \ Unpinning stress f(4k)

Tensile stress (4doB) Large
Yield stress ~ (day) Medium
Medium

Medium Small
Medium Large
Large Medium

Hardness (4H)

I

S .ffes.‘s

Strecn

Stress-strain curves of different
skinpass rolled samples. Curves
were shifted to the vertical direc—
tion to coincides at the maximuim
stress.
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